



CERTIFICATE

A03/Z02
No. A/19-030376 Rev 00
Date 2019-11-05 Page 1/3

A02/Z03
INSPECTION CERTIFICATE acc to
EN 10204 3.1

A06
TELUS
Z.I. SALZBACH
9559 WILTZ
LUXEMBOURG

INSPECTION STAMP
QA-TUBE

Customer References	A07	Sandvik References	A08
4002592	Customer order 2019-10-17	Order No. 544033 ABSMT No. 300-13059	Subs No. 676772 C.Code 03
160-00991	TELWILT-W	ABSMT Dispatch note 06945/54	

Material description	B01/B04	Steel/material Designations	B02
STAINLESS STEEL ROUND BAR.		Sandvik 2RE69	UNS S31050
Steel making process Electric furnace	C70		

Technical requirements	B03
ASTM A-479-18 (Testings), STAC. 18005Y, BC-05/MS34, HUEY 53961M	

EXTENT OF DELIVERY							B07-B13	
It	Product designation	Heat	Lot	Pieces	Kg			
01	BR-2RE69-40 40.00 X 20.00	552398	47913	1	45.0			
			Total	1	45.0			
TEST RESULTS								
Chemical composition (weight%)								
Heat	C	Si	Mn	P	S	Cr	Ni	Mo
552398	0.008	0.29	1.64	0.010	<0.0005	24.98	22.41	2.03
	N							
552398	0.123							
Chemical composition, product (weight%)								
Lot	C	Si	Mn	P	S	Cr	Ni	Mo
47913	0.008	0.28	1.63	0.011	0.0005	24.97	22.37	2.03
	N							
47913	0.13							

Quality assurance - Sofia Åkesson / Q-Manager	A05/Z02
MTC Service / Certificates	

